
 

REQUEST FOR PROPOSALS 
 

 

 

 

 

 

Memorial Park Wastewater Treatment and 

Infrastructure Replacement Project  

County of San Mateo 

Department of Public Works 
 

Release Date:  SEPTEMBER 26, 2016 
 

Responses must be Received 

by 4:00 p.m. Pacific Standard Time  

on OCTOBER 21, 2016 

RFP Template Version September 4, 2016 Page 1 
 



 

REQUEST FOR PROPOSALS  
FOR  

MEMORIAL PARK WASTEWATER TREATMENT AND 
INFRASTRUCTURE REPLACEMENT PROJECT 

 

 

 

 

 
 

By 4:00 p.m. Pacific Time on October 21, 2016 
 

PROPOSALS WILL NOT BE ACCEPTED AFTER THIS DATE AND TIME 

 

Note regarding the Public Records Act: 
 
Government Code Sections 6250 et seq., the California Public Records Act, defines a public record 
[...]
Revised 6/27/03 
p:\02\025012.00 smco memorial park\section 09- report\9.08 report\finat reporr.per final. doc 

Page 5 

Enclosure 5



two larger tanks are used for equalization and aeration and are approximately 13.5 feet wide, 16 
feet long, and 10.25 feet deep (approximately 16,500 gallons). The tanks are configured so that 
the equalization tank can be used as an aeration tank during maintenance and high flow 
periods. Water from the equalization tank is transferred to the aeration tank via pumps. 

After aeration, water flows to the third tank that is approximately 4200 gallons, for clarification. 
Settled solids are pumped from the clarifier to the fourth tank for storage. The fourth tank 
provides approximately 5200 gallons for sludge storage. 

Following treatment, the effluent is pumped through an existing force main to a 75,000-gallon 
holding pond for storage. The water is disinfected using sodium hypochlorite prior to disposal in 
a remote 3000-square foot spray irrigation area. 

There are several deficiencies with the existing WWTP that include: 

• Bar screen: the existing plant does not have a bar screen to remove heavy debris from the 
influent such as plastic and sanitary napkins which can accumulate and cause failure of 
pumps, valves and other mechanical equipment. 

• Dedicated equalization tank: the existing plant uses a converted aeration tank for flow 
equalization which has reduced their flow capacity by 50%. As a result of the reduced flow 
capacity, more intensive monitoring of the plant is required during busy periods. 

• More reliable air lift pumps: the existing air lift pumps have deteriorated considerably and 
require frequent maintenance to clear plugs in the pipelines. 

• Sludge handling equipment and sludge holding tank: the existing plant does not have 
dedicated sludge handling equipment or a dedicated sludge holding tank. One clarifier was 
converted to a sludge holding tank but if the plant capacity is exceeded, there is a potential 
for solids to wash out of the tank and enter the effluent pump station resulting in poor 
effluent quality. 

3.3 Existing and Design Flows 

The staff at Memorial Park maintains detailed and extensive records of daily flow and usage at 
the Park. Appendix A contains detailed monthly flow and attendance figures for 1998 through 
2001. These flow records show that August is typically the peak month for usage, and that 
there is some flow during non-peak winter months as well. The flow during non-peak winter 
months is primarily inflow/infiltration (1/1) into the collection system and not domestic wastewater. 

The Park has invested approximately $200,000 to date in projects to reduce 1/1 and has 
succeeded in reducing 1/1 during the winter months by over 50% from 1,700,000 gallons to 
800,000 gallons. Additional improvements to the existing collection system are being planned 
by the Park but are not expected to significantly reduce 1/1 much further since most of the major 
1/1 sections of the collection system have been addressed. 

In addition to monthly flow records, daily flow records for August were reviewed. Table 2 
presents a summary of the monthly flow data for August 1998, 1999, 2000, and 2001. 

Preliminary Engineering Report, SMCo Memorial Park Wastewater Treatment Plant 
Revised 6/27/03 
p:\021025012.00 smco memorial parl<\section 09- report\9.06 report\final report\per final. doc 

Page 6 

Enclosure 5



Table 2: August Flow Data 

Monthly Flow 
Usage 

Peak Day Flow 
Period 

(gallons) 
Attendance (gallons per day 

(gallons) 
per person) 

AUGUST 1998 652,559 28,963 23 25,237* 

AUGUST 1999 476,288 22,491 21 24,725 

AUGUST 2000 512,431 23,347 22 24,585 

AUGUST 2001 462,452 26,219 18 23,458 

*The actual August 1998 high was 37,675 gallons but the value appeared unusually high when 
compared to the previous and subsequent days flow measurements. The value shown in the table is the 
average of the previous day's flow (12,798-gallons) and the 37,675-gallon value. 

Based on available flow data, a design flow of 30,000 gpd is selected for a new WWTP and for 
retrofitting the existing WWTP. This design flow will accommodate the anticipated flow and 
provide a slight hydraulic factor of safety of 1.2. Future flow increases due to park expansion is 
not expected but future reductions in flow may take place if water saving fixtures, such as 
waterless urinals, are installed in Park facilities. 

3.4 Design Organic Loading 

Besides the hydraulic loading, the other significant factor in the design of a WWTP plant is the 
organic loading. One parameter used to measure the organic loading is the 5-day biochemical 
demand (BODs). Typical values for untreated domestic wastewater are: 

• Weak domestic waste - BODs = 11 0 mg/1 

• Medium domestic waste- BODs= 220 mg/1 

• Strong domestic waste - BODs = 400 mg/1. 

However, the wastewater at Memorial Park may not be typical wastewater since it is comprised 
primarily of toilet waste. Ideally the way to determine the organic loading of the influent would 
be to take a number of composite samples of the raw influent. Since this data is not available, 
another option must be used. 

The recent USEPA publication Onsite Wastewater Treatment Systems Manual (EPA625/R-
00/008) provides a good summary of information on domestic residential wastewater 
generation. According to this Manual, an average person generates 16.7 grams of BODs daily, 
and the range of this BODs generation is 6.9 to 23.6 grams per day. An average person also 
uses approximately 18.5 gallons per day for toilet flushing. The range of toilet flushing water 
used is 15.7 to 22.9 gallons per day. Using average values this computes to a BODs strength of 
approximately 230 mg/1. 

Preliminary Engineering Report, SMCo Memorial Park Wastewater Treatment Plant 
Revised 6127103 
p:\02\025012.00 smco mernortal park\section 09- report\9.08 report\final reportlper final. doc 

Page 7 

Enclosure 5



At Memorial Park, the average water use per person is 22 gallons per day. If all the water were 
used for toilet flushing purposes, then BODs loading would be 200 mg/1. Since this is a very 
small facility and the BODs loading could be higher on some occasions, a design BODs of 250 
mg/1 will be used. 

3.5 Treatment and Discharge Requirements 

The California Regional Water Quality Control Board (CRWQCB) is in the process of revising 
the previous waste discharge requirements for the Memorial Park as specified in Order No. 86-
46. CRWQCB expects the revisions will go into effect by the end of 2003 at the earliest. The 
revisions include adding discharge limitations for coliform and total suspended solids (TSS) and 
addition of a back-up generator and telemetry system to the wastewater treatment facilities. The 
current and anticipated future discharge limits are summarized in Table 3 below. 

Table 3: Memorial Park Effluent Discharge Limits 

Description Current Limits Future Limits 

Biological Oxygen Demand (BODs) 40 mg/1 30 mg/1 

Total Suspended Solids (TSS) No current limit 30 mg/1 

Coliform No current limit 240 mpn 

Currently, the Park does not measure coliform removal but is required to maintain a 0.5 mg/1 
chlorine residual in the effluent throughout a contact time of 30 minutes. The Park satisfies this 
disinfection requirement with a chlorine contact tank located at the storage pond site. 

The storage pond volume will also be assessed as part of the permit reissuing process but 
CRWQCB does not believe that the capacity of the storage pond will have to be increased as 
part of the new permit requirements. Currently, the Park must meet specifications the Board 
has designated with respect to waste within one foot of the holding pond surface. Grab samples 
taken from the holding pond must not exceed the limits listed in Table 4 below: 

Table 4: Holding Pond Grab Sample Limits 

DESCRIPTION GRAB SAMPLE LIMIT UNITS 

Dissolved Oxygen (DO) 2.0 (minimum) mg/1 

Dissolved Sulfides 0.1 (maximum) mg/1 

pH 6.0 minimum 

pH 9.0 maximum 

Preliminary Engineering Report, SMCo Memorial Park Wastewater Treatment Plant 
Revised 6/27/03 
p:\02\025012.00 smco memorial park\section 09- report\9.08 report\final reportlper final. doc 

Page 8 

Enclosure 5



All of the proposed treatment alternatives are designed to meet the current and proposed 
treatment requirements as listed in Tables 3 and 4. There is a possibility however, that 
CRWQCB could change the treatment requirements for the current storage pond and spray 
irrigation disposal system. Based on Article 4 of the Title 22 California Water Recycling Criteria, 
the change would most likely require additional treatment processes such as coagulation and 
filtration. The proposed alternatives will be able to accommodate addition of separate treatment 
modules for coagulation and filtration in the future. 

Preliminary Engineering Report, SMCo Memorial Park Wastewater Treatment Plant 
Revised 6/27/03 
p:\02\025012.00 smco memorial park\section 09- report\9.08 reportlfinal report\per final. doc 

Page 9 

Enclosure 5



Section 4: ALTERNATIVE 1- CONSTRUCT NEW 
WASTEWATER TREATMENT FACILITIES 

4.1 Site Layout 

For Alternative 1 the existing wastewater treatment plant will be abandoned and will be replaced 
by new treatment facilities that will be located adjacent to the existing storage pond and spray 
fields. In addition to abandoning the wastewater treatment plant, the existing pump station, 
which consists of an existing septic tank with pumps, will be abandoned. 

To transfer raw wastewater to the proposed treatment plant, a duplex submersible lift station will 
be constructed near the current treatment plant site. The proposed pump station will be sized to 
deliver 120 gallons per minute (gpm) at 205 feet of head to the new wastewater treatment 
facility. Each pump will be approximately 25 horsepower. 

The wastewater will be transported to the new WWTP via a new 4-inch PVC force main that will 
replace the existing force main. The existing force main condition is unknown, but the varying 
pipe size and materials used throughout its run suggest that the force main has been repaired 
several times in the past. The existing force main consists of 3-inch steel pipe from the existing 
lift station to the existing bridge, 4-inch ABS pipe for the bridge crossing, 3-inch schedule 80 
PVC from the bridge to Pescadero Road, 3-inch Transite pipe beneath Pescadero Road, and 3-
inch schedule 80 PVC from Pescadero Road to the storage pond. 

4.2 Extended Aeration Treatment Plant Options 

4.2.1 Conventional Extended Aeration 

A typical package extended aeration treatment system consists of concrete tanks or pre­
fabricated steel tanks with various compartments, weirs, baffles and equipment used for 
treatment. Treatment processes consist of a bar screen followed by an aerated equalization 
tank, main aeration tank, clarifiers, and sludge holding tank. Aeration is accomplished with the 
use of blowers and bubble diffusers. Recycling and/or removal of sludge and scum from the 
clarifier is accomplished by airlift pumps. Basic dimensions and features of some conventional 
extended aeration treatment systems are summarized in Table 5 below. 

Preliminary Engineering Report, SMCo Memorial Park Wastewater Treatment Plant 
Revised 6/27103 
p:\02\025012.00 smco memorial park\section 09 • report\9.08 reportlfinal report\per final. doc 

Page 10 

Enclosure 5



Table 5: Summary of Conventional Extended Aeration Systems 

Purestream Ashbrook Aeration Industries 

Preliminary Treatment Bar screen Bar screen Bar screen 

Equalization Tank 7500 gallons 9000 gallons 9000 gallons 

Aeration Chamber 30000 gallons 30000 gallons 30000 gallons 

Secondary Clarifier 5000 gallons 5000 gallons 5000 gallons 

Sludge Holding Tank 1 0000 gallons 1 0000 gallons 1 0000 gallons 

Tank Material Steel Steel Concrete 

Footprint (LxWxD in feet) 75 X 12 X 11 64x12x11 85x11x14 

Additional footprint for UV 
7.5 X 1.5 X 2 NA NA 

_{_LxWxD in feet) 

The treatment systems are placed above grade and the treatment plants with steel tanks are 
usually anchored to a concrete foundation pad. For typical drawings of the Purestream and 
Ashbrook systems, see Appendix B. The equipment used in the Aeration Industries treatment 
system is very similar to the equipment shown in the Purestream and Ashbrook system 
drawings. 

The UV disinfection units for the Ashbrook and Aeration Industries systems are integrated into 
the outlet structure of the treatment plants. The UV disinfection unit that will be used for the 
Purestream system is a stand-alone system that requires additional piping and a separate 
structure to house the electrical equipment associated with the disinfection unit. 

4.2.2 Closed Loop Reactor 

In addition to conventional extended aeration that uses blowers and diffusers for aeration, a 
modified form of an extended aeration reactor called a Closed Loop Reactor (sometimes 
referred to as an oxidation ditch) can be used. The Closed Loop Reactor (CLR) system offered 
by Lakeside, consists of a reactor and peripheral feed clarifier. The reactor is configured in a 
loop or "race track" around the clarifier that is located at the center of the treatment plant. 

Aeration and mixing is provided by a rotating brush that consists of 5-foot long stainless steel 
blades that rotate in the mixed liquor. Oxygen transfer and mixing can be adjusted via a 2-foot 
long adjustable effluent weir that is mounted to the outer wall of the reactor. The basic system 
dimensions and features are listed in Table 6 below. 

Preliminary Engineering Report, SMCo Memorial Park Wastewater Treatment Plant 
Revised 6127/03 
p:\02\025012.00 smco memorial park\section 09- report\9.08 report\final report\per final. doc 

Page 11 

Enclosure 5



I 

Table 6: Closed Loop Reactor Summary 

Lakeside 

Preliminary Treatment Bar screen 

Equalization Tank None 

Aeration Chamber 22200 gallons 

Secondary Clarifier 7050 gallons 

Sludge Holding Tank 10000 gallons 

Footprint (LxWxD in feet) 35 X 35 X 14 

Additional footprint for UV 
7.5 X 1.5 X 2 

_{_LxWxD in feet} 

All tanks for this system will be made of reinforced concrete and will be constructed on-site. This 
system does not have an equalization tank. For a typical drawing of the CLR system, see 
Appendix C. 

A stand-alone UV disinfection unit will be used for disinfection. Additional piping and a separate 
structure to house the electrical equipment will be required for the disinfection system. 

4.3 Operation & Maintenance 

Minor operator maintenance and operation procedures are associated with plants of this type 
and size. Some common maintenance procedures that can be expected are summarized 
below. 

Daily maintenance should consist of visual inspection of pertinent mechanical equipment such 
as the sludge return pumps, and airlift skimmer. Air distribution should be equal along the entire 
length of the aeration tank. The weekly maintenance routine includes cleaning the grease and 
floating solids from the aeration and settling tanks. Any accumulation of solids should also be 
cleaned from weirs and pipe inlets. Diffusers and airlift sludge return pump should be checked 
for clogs and cleaned if necessary. The oil level in the blower should be checked, and the 
sidewalls and hopper components of the clarifiers should be scraped. Monthly maintenance 
includes lubricating motor bearings, and cleaning air filters as needed. 

Long term maintenance for the tanks for each system varies due mainly to the tank materials 
and whether the tank is installed above or below grade. The conventional extended aeration 
systems that use steel tanks are coated with epoxy paint. Approximately every 1 0-15 years the 
tanks should be taken off-line and the protective coating inspected and repaired as needed. 
With diligent maintenance of the tanks, their ultimate useful life should be around 30-40 years. 

The reinforced concrete tanks used for the Aeration Industries treatment system and the CLR 